Study Guide

The Study Guide is comprised of 17 Lessons, all covering subject matter found
in

“Principles of Food Sanitation” by Norman Marriott and Robert Gravani,
in the three volume “Environmental Engineering” set, which includes;

“Prevention and Response to Water, Food, Soil and Airborne Disease and
Illness”

“Water and Wastewater, Soil and Groundwater Treatment and Remediation”

“Environmental Health & Safety for Municipal Infrastructure, Land Use,
&Planning”

And the Pool and Spa Operators Manual

Tips To Pass the R.S. Exam

The exam is comprised of 135 questions in Part I and 135 questions in Part 2
for a total of 270 questions. All questions have been constructed from questions
in the lessons you will complete. By answering all questions in these 17 lessons
[...]
rock fractures and channels, such as limestone and gypsum. (pg. 13)

What quantity of water is expected from igneous rock, from metamorphic
rock and sedimentary rock? Igneous rocks have small quantities of
water. Sedimentary yield large quantities of water. A small quantity of
water is available in metamorphic rock.

Explain the main difference between the Primary Drinking Water
Standards and Secondary Drinking Water Standards.

The primary drinking water standards developed under the Safe Drinking
Water Act of 1974 as amended in 1986 and 1996. The maximum capacity
level goals (MCLGs) are enforceable health goals that are to be set at levels
at which no known or anticipated adverse health effects occur and that allow
an adequate margin of safety. Maximum contaminant levels (MCLs) are
enforceable and must be set as close to MCLGs as is feasible, based on the
use of best technology, treatment techniques, analytical capabilities, cost and
other means. Secondary regulations have also been adopted, but these are
designed to deal with taste, odor, and appearance of drinking water and are
not mandatory unless adopted by a state. Although not mandatory, these
parameters have an important indirect health significance. Water that is not
palatable is not likely to be used for drinking, even though reported to be
safe, in both developed and underdeveloped areas of the world. (pg.17)

When collecting a water sample for bacteriological examination;



14.

15.

16.

17.

18.

19.

20.

21.

22.

23.

24,

a. What kind of container should be used? A laboratory prepared bottle.
(pg. 29)

b. What should be added to the container if chlorinated water being
sampled? The sample should contain sodium thiosulfate to
dechlorinate the water. (pg.32)

¢. Samples should be examined within 6-12 hours. (pg. 32)

If repeat samples are positive for coliform, the water system must also
analyze to determine if E. Coli are present. (pg.33)

A 100 ml standard sample volume must be used in analyzing for total
coliform, regardless of the analytical method used. (pg.36)

If the membrane filter technique is used, the coliform bacteria trapped on
the filter produce a metallic sheen within 24hrs (18-22) hours on an Endo
type medium containing lactose when placed in an incubator at 35 °C.

(pg.40)

The fecal coliform test involves incubation at 112F (44.5 °C) for 24 hours
as the formation of E.Coli indicates the presence of coliform. (pg.40)

An average person yields 2 billion coliform per day through excretement.
(pg-40)

Normally, five hundred gallons of water (sample size) must be filtered to
capture, concentrate, and identify viruses. (pg.42)

Sampling for giardia cysts usually involves the filtration of about 500
gallons of water through a 1 micrometer pore size filter at a rate of one
gallon per minute. (pg. 43)

Why is it not practical to test water for specific pathogenic organisms?
The procedure would be too complex and time consuming for routine
monitoring. (pg.43)

How are odors in drinking water controlled?

Activated carbon adsorption, aeration, chemical oxidation (chlorine, chlorine
dioxide, ozone, potassium permangate), and coagulation and filtration will
usually remove odors and tastes. (pg.44)

What causes turbidity in drinking water supplies?
Turbidity is due to suspended material such as clay, silt, or organic and
inorganic materials. (pg. 44)

What are some constituents that cause water to have an unacceptable taste?
Algae, decomposing organic matter, dissolved gases, high concentrations of
sulfates, chlorides, and iron or industrial wastes may cause tastes and odors.

(pg-44)
Page 48-69 Chemical Examination of Water



10.

11.

12.

13.

14.

Lesson 9

The alkalinity levels of water passing through distribution systems made of
iron pipes should be in the range of 30 to 100 mg/l as CaCOs to prevent
corrosion. (pg.48)

Game fish require a dissolved oxygen level of at least 5.0 mg/l to reproduce.
(pg-34)

Levels of fluoride that are beneficial to children during their permanent
teeth developing is 0.7 to 1.2 mg/l. (pg. 55)

What two inorganic substances are primarily responsible for water
hardness? Hardness is due primarily to calcium and secondarily to
magnesium carbonates and bicarbonates. (pg.56)

There is ample evidence arsenic in drinking water may cause certain cancers
(e.g. skin, bladder, kidney, lung, and liver). (pg.49)

A dose of 5-20 mg/kg of arsenic is a probable lethal dose. (pg.49)

The MCL for arsenic in drinking water was lowered to 0.01 mg/l by
EPA in 2001. (pg.49)

Game fish require a dissolved oxygen level of at least 5.0 mg/l to reproduce.

The compound hydrogen sulfide is most frequently found in groundwater as
a natural constituent and is easily identifiable by a rotten egg smell. (pg. 56)

The final oxidation product of ammonia is nitrates (pg. 60).

Levels of nitrate above 10 mg/l appear to cause methemoglobinemia,
commonly known as blue baby syndrome. (pg.60)

Under what circumstances are trihalomethanes (THMSs) formed?
Trihalomethanes and other nonvolatile, higher molecular weight compounds
are formed by the interaction of free chlorine with humic and fulvic
substances and other organic decomposition or by metabolism of aquatic
biota. (pg. 67)

The most dire health effect from extended exposure to THMs is chloroform
Source Protection of Water Supply ? (pg. 67)

“Wellhead area” has been defined, under the 1986 Safe Drinking Water Act
amendments, as the surface and subsurface area surrounding a water well
or well field, supplying a public water system, through which contaminants
are reasonably likely to move toward and reach such water well or well
field (pg.77).



15.

16.

17.

18.

19.

20.

21.

22.

23.

24.

List five critical factors in determining the wellhead protection area.

The time of travel of potential contaminant, distance, drawdown, flow
boundaries, and assimilative capacity are critical factors in determining the
well head protection area. (pg.77)

A well for a private home should preferably have a capacity of at least 500
gallons per hour. (pg.78)

About 50% of the U.S. population depends on groundwater for drinking
and domestic purposes. (pg.88)

It is estimated that there is more than four times more groundwater than
there is surface water.
a. TRUE b. FALSE 100 times more groundwater than
surface water. (pg. 88)

Dug wells are not usually dependable sources of water supply. (pg.89)

What two types of wells are characterized as having small yields, being
easily polluted, and are affected by draughts?
Bored wells and dug wells. (pg.90)

When well water shows the presence of bacterial contamination, it usually
due to: (pg.99)
a. lack of or improper disinfection of a well following repair or
construction.
b. failure to seal the annular space between the drill hole and the
outside of the casing
c. failure to provide a tight sanitary seal at the place where the pump
line(s) passes through the casing
d. wastewater pollution of the well through polluted strata or a
fissured or channeled formation

What advantages do drilled wells have over all other types of wells?
Drilled wells are less likely to become contaminated and are usually more
dependable sources of water. (pg.91)

To obtain satisfactory water from a spring it is necessary to find the
source. Properly develop it, eliminate surface water, and prevent from
animals from gaining access to the spring area. (pg.101)

It is recommended that cistern water be treated after every rain event
with a chlorine compound of at least 5 mg/l of chlorine. (pg.105)



Domestic Well Water Supplies: Special Problems Page 105-117

25.

26.

27.

28.

29.

30.

31.

32.

What causes water hardness and how does one treat the problem?

Water hardness is caused by dissolved calcium and magnesium bicarbonates,
sulfates, and chlorides in well water. A commercial zeolite of synthetic resin
water softener is used to soften water. (pg.106)

What causes turbidity and how does one treat the problem?

Turbidity can occur from water from a pond, creek, or other surface source.
Such water is polluted and requires coagulation, flocculation, sedimentation,
filtration, and chlorination treatment. (pg.106)

Iron and manganese is usually found in water from deep wells and springs.
(pg-106)

What are the effects of higher than normal levels of manganese and
iron in water?
In high concentrations it can cause a bitter taste in tea or coffee.? (pg.106)

Chlorine bleach can be used to remove stains caused by iron on laundry.
a. TRUE b. FALSE(pg.106)

What problems can corrosive water cause and how might the problem be
treated?

Corrosive water dissolves metal, shortens the life of water tanks, discolors
water, and clogs pipes. Iron corrosion causes rusty water; copper or brass
pipe causes blue-green stains. Water can be made non corrosive by passing it
through a filter containing broken limestone, marble chips, or other acid
neutralizers. (pg.107)

What two protozoa are not affected by normal chlorination or UV radiation?
Normal chlorination treatment and UV radiation treatment do not inactivate

the Giardia lamblia and Cryptosporidium protozoan cysts. (pg.109)

Typically, about 75% of tap water flowing into a reverse osmosis system
is wasted. (pg.110)

Chapter 2 Water Treatment Page 133



10.

11.

Lesson 10

The most common chemicals used in the disinfection of drinking water
include chlorine (gas and hypochlorite), chlorine-ammonia, chlorine dioxide,
and ozone. (pg.136)

Of these listed in the preceding question, chlorination is the most common
method of destroying disease-producing organisms that normally might be
found in drinking water. (pg.136)

A chlorinator should have a capacity to provide at least 2 mg/l free chlorine
residual with 30 minute contact time at maximum flow and chlorine
demand. (pg.137)

The recommended field test for measuring chlorine in water are the N,N —
diethyl-p-phenylenediamine (DPD) colorimetric and the stabilized neutral
orthotolidine (SNORT) methods. (pg.138)

The water treatment step that removes 99% of all viruses is chlorine (as final
treatment). (pg.141)

The minimum free chlorine residual at distant points in the distribution
system should be 0.2 to 0.5 mg/l and a combined chlorine reading of 1.0
to 2.0 mg/1 at distant points in the distribution system. (pg.144)

What is plain sedimentation?

Plain sedimentation is the quiescent settling or storage of water such as
would take place in a reservoir, lake, or basin, without the aid of chemicals
preferably for a month or longer, particularly if the source water is sewage
polluted river water. (pg.146)

If sedimentation detention times are 10 to 30 days, a bacteria and virus
removal of 80-90% can be expected. (pg.146)

What happened when aluminum sulfate is added to water during the
water treatment process?

Adding a coagulant such as alum (aluminum sulfate) to water permits
particles to come together and results in the formation of a flocculent mass,
or floc, which emmeshes and agglomerates microorganisms, suspended
particles, and colloidal matter, removing and attracting these materials in
settling out. (pg.147)

The mixing of coagulant is usually done in two steps. What are they?
The first step is rapid or flash mixing and the second is slow mix, during
which coagulation takes place. (pg.147)

For the control of coagulation, jar tests are performed in the laboratory to
determine appropriate dosage of chemicals. (pg.148)



12.

13.

14.

15.

The primary purpose of filters, in the drinking water treatment process is to:
The primary purpose of filters is to remove suspended materials, although,
microbiological organisms and color are also reduced. (pg.149)

List some microorganisms that cause odor and taste problems.

Some of the common causes are oils and products of decomposition exuded
by algae and some other microorganism; wastes from gas plants, coke ovens,
paper mills, chemical plants, canneries, tanneries, oil refineries, and dairies;
decaying vegetation such as leaves. Algae, weeds, grasses, brush, and moss in
the water; and chlorine compounds and high concentrations of chlorine. The
control of taste and odor-producing substances is best accomplished by
eliminating or controlling the source when possible. (pg.163)

What problems do zebra mussels present to a water treatment plant?

A major concern is the accumulation of the zebra mussels inside industrial
plant, power plant, and drinking water intakes, causing restriction in flows
and eventual clogging. (pg.169)

From where did zebra mussels originate and how did they get to the U.S.?
The zebra mussel is believed to have been introduced into the United States
via the St. Lawrence River and the Great Lakes through international ship
freshwater ballast discharges. (pg.169)

Emergency Water Supply and Treatment Page 262-269

16.

17.

18.

Boiling water vigorously for 1 to 2 minutes will kill most pathogens in
possibly polluted water. (pg.263)

If water is not grossly polluted, is 68F and has a low pH and turbidity
level, chlorination is a satisfactory method for disinfecting water in
emergency situations. (pg.263)

If iodine is used as a disinfectant during emergency situations, 8 drops of
2% tincture of iodine may be used to disinfect one quart of water, which is
equivalent to 8 mg/l of iodine. (pg.266)



Wastewater Treatment and Disposal Chapter 3 Page 283
Lesson 11

Define the following terms: (pg.285-289)

a. Gray Water- all other domestic wastewater, grey water should be
considered sewage.

b. Black Water- Wastewater from toilets

¢. [Excreta- The waste matter eliminated from the human body; about 27
grams per capita per day dry basis (100 to 200 grams wet). Mara reports
that human feces have an average weight per capita per day of 150
grams wet basis and contain 2,000 million fecal coliform, and 450 million
fecal streptococci.

d. Non-point pollution- any source other than a point source that impacts
the chemical, physical, biological, or radiological integrity of water.

e. Aerobic bacteria- Bacteria that require free dissolved oxygen for their
growth. Carbon, nitrogen, and phosphorus are required nutrients for
growth.

f. Anaerobic bacteria- Bacteria that grow only in the absence of free
dissolved oxygen and obtain oxygen from breaking down complex
organic substances.

Soils are divided into five classifications, they are gravel, sand, silt, clay, and
clay loam. (pg.289)

Clay and clay loam soils do not drain well and thus are not usually
considered suitable for the disposal of sewage by sub-surface means.

(pg.289)

What effect does calcium and magnesium have on soil?
Calcium and magnesium keep the soil loose, where sodium and potassium
have the opposite effect. (pg.290)

According to information in this chapter, it is necessary to have at least 2 feet
of suitable soil between the bottom of an absorption field trench
and the highest groundwater table or impermeable layer. (pg.291)

What are septic tanks capable of accomplishing?

A septic tank is a watertight tank designed to slow down the movement of
raw sewage passing through it so that solids can settle out and be broken
down by liquefaction and anaerobic bacterial action. (pg.295)

What are septic tanks not capable of accomplishing?



10.

11.

12.

13.

14.

15.

16.

Septic tanks do not purify the sewage, eliminate odors, or destroy all solid
matter, but rather, simply condition sewage so that it can be disposed of
using a subsurface absorption system. (pg.295)

The detention time should not be less than 24 to 72 hours (pg.296).

If a septic tank is to receive waste from an under the sink garbage disposal
unit, its capacity (size) should be increased by at least 50 %. (pg.296)

A septic tank for a private home will generally require cleaning, by a
licensed septic tank cleaning company, every 3 to 5 years. (pg.299)

Septic tanks serving commercial operations should be inspected at least every
6 months. (pg.299)

Sludge accumulation in a normal home septic tank has been estimated at
18 to 21 gallons per person per year. (pg.299)